CoMMAND SEEDER

Parts Manual

OPERATOR’S MANUAL

No. Sys. No. Parts no. Specification name QTY remark

1 705290212 RKH120-BS handle 1
2 811150019 MZ105B-0901-00 Upper cap (105) 1 MZ105B
811160007 MZ125B-0901-00 Upper cap (125) 1 MZ125B
811170005 MZ145B-0901-00 Upper cap (145) 1 MZ145B
811180005 MZ165B-0901-00 Upper cap (165) 1 MZ165B

3 506030035 GB93-8 Spring washer 2

4 501011099 GB5783-M8X20 Hexagon nut 2

5 503010762 DIN985-M10 Lock nut 2

6 506010056 GB97. 1-10 Plain washer 2
7 811150021 MZ105B-0902-00 Hopper (105) 1 MZ105B
811160009 MZ125B-0902-00 Hopper (125) 1 MZ125B
811170007 MZ145B-0902-00 Hopper (145) 1 MZ145B
811180007 MZ165B-0902-00 Hopper (165) 1 MZ165B

8 501011113 GB5783-M10X30 Hexagon nut 2
9 811150024 MZ105B-0903-00 Stirrer (105) 1 MZ105B
811160012 MZ125B-0903-00 Stirrer (125) 1 MZ125B




ComMAND SEEDER

OPERATOR’S MANUAL

811170010 MZ145B-0903-00 Stirrer (145) 1 MZ145B
811180010 MZ165B-0903-00 Stirrer (165) 1 MZ165B

10 511040016 UCFL204-45° Bearing 2

11 811150026 MZ105B-0904-00 Bottom plate (105) 1 MZ105B
811160014 MZ125B-0904-00 Bottom plate (125) 1 MZ125B
811170012 MZ145B-0904-00 Bottom plate (145) 1 MZ145B
811180012 MZ165B-0904-00 Bottom plate (165) 1 MZ165B

12 709680192 1BF200-0900-02 Big tension spring 4

13 709680123 1BF200-0900-01 Small tension spring 6

14 811150028 MZ105B-0905-00 Slide plate (105) 1 MZ105B
811160016 MZ125B-0905-00 Slide plate (125) 1 MZ125B
811170014 MZ145B-0905-00 Slide plate (145) 1 MZ145B
811180014 MZ165B-0905-00 Slide plate (165) 1 MZ165B

15 501014752 GB5783-M6X14 Hexagon nut 22

16 506030034 GB93-6 Spring washer 22

17 811150030 MZ105B-0906—-00 Ejection exit (105) 1 MZ105B
811160018 MZ125B-0906-00 Ejection exit (125) 1 MZ125B
811170016 MZ145B-0906-00 Ejection exit (145) 1 MZ145B
811180016 MZ165B-0906—-00 Ejection exit (165) 1 MZ165B

18 503010763 DIN985-M12 Lock nut 4

19 506030037 GB93-12 Spring washer 4

20 501011127 GB5783-M12X35 Hexagon bolt 4

21 508011515 GB879. 1-5X30 Elastic cylindrical pin 2

22 506010057 GB97. 1-12 Plain washer 1

23 508050082 GB91-4X20 Cotter pin 1

24 706230059 175-380. 48. 03 Bolt M8x20 1

25 709680194 1BF200-0900-04 Ejection exit pointer 1

26 503010761 DIN985-M8 Lock nut 1

27 709680195 1BF200-0900-05 Scale sticker 1

28 809680198 1BF200-0908-00 Pointer fixed seat 1

29 809680196 1BF200-0907-00 Stress application rod 1

30 506010055 GB97. 1-8 Plain washer 2

31 508050070 GB91-3. 2X20 Cotter pin 1

32 709680193 1BF200-0900-03 Stress application rod supporting plate 1

33 501011111 GB5783-M10X20 Hexagon bolt 7

34 506030036 GB93-10 Spring washer 7

35 503010046 GB6170-M10 Hexagon nut 7

36 809680191 1BF200-1300-00 Manual control 1




CoMMAND SEEDER

OPERATOR’S MANUAL

6
No. Sys. No. Parts no. Specification name QTY remark
1 811150038 MZ105B-1001-00 Roller (105) 1 MZ105B
811160026 MZ125B-1001-00 Roller (125) 1 MZ125B
811170024 MZ145B-1001-00 Roller (145) 1 MZ145B
811180024 MZ165B-1001-00 Roller (165) 1 MZ165B
2 811150010 MZ105B. 016 Right side pull frame 1
3 802990039 MZ105. 024 Adjusting rod 2
4 811150001 MZ105B. 011 Pin 2
5 506030035 GB93-8 Spring washer 2
6 501011099 GB5783-M8x20 Hexagon bolt 2
7 501010755 GB5782-M12X45 Hexagon bolt 8
8 501011127 GB5783-M12X35 Hexagon bolt 12
9 506030037 GB93-12 Spring washer 20
10 506010057 GB97. 1-12 Plain washer 8
11 511040012 UCF206 UCF206 bearing 2
12 809680177 1BF200-1007-00 Roller connect plate (2) 1
13 809680175 1BF200-1006-00 Roller connect plate (1) 1




CommMAND SEEDER OPERATOR’S MANUAL

14 809680174 1BF200-1005-00 Hopper connect frame (2) 1

15 503010047 GB6170-M12 hexagon nut 5

16 809680171 1BF200-1004-00 Hopper connect frame (1) 1

17 811150004 MZ105B. 015 left side pull frame 1

18 501011090 GB5783-M6X25 Hexagon bolt 5

19 811150042 MZ105B-1009-00 Brush frame (105) 1 MZ105B
811160030 MZ125B-1009-00 Brush frame (125) 1 MZ1258B
811170028 MZ145B-1009-00 Brush frame (145) 1 MZ145B
811180028 MZ165B-1009-00 Brush frame (165) 1 MZ165B

20 811150037 MZ105B-1000-01 Wood brush assembly(105) 1 MZ105B
811160025 MZ125B-1000-01 Wood brush assembly (125) 1 MZ125B
811170023 MZ145B-1000-01 Wood brush assembly (145) 1 MZ145B
811180023 MZ165B-1000-01 Wood brush assembly (165) 1 MZ165B

21 811150040 MZ105B-1008-00 Fender bracket (105) 1 MZ105B
811160028 MZ125B-1008-00 Fender bracket (125) 1 MZ1258B
811170026 MZ145B-1008-00 Fender bracket (145) 1 MZ145B
811180026 MZ165B—-1008-00 Fender bracket (165) 1 MZ165B

22 709680004 1BF200-0000—-04 Interior plate 1

23 501011088 GB5783-M6X16 Full thread bolt 6

24 506030034 GB93-6 Spring washer 6

25 809680185 1BF200-1100-00 Sprocket cover 1 1

26 709680003 1BF200-0000-03 Nylon sleeve 1

27 709680010 10A-1-62 chain 1

28 709680001 1BF200-0000-01 Sprocket 1 1

29 505020425 GB77-M8X14 Set screw 2

30 809680188 1BF200-1200-00 Sprocket cover 2 1

31 709680002 1BF200-0000-02 Sprocket 2 1




	1 - GENERAL INFORMATION
	- General
	CAUTION: Unless otherwise specified, all hardware is metric. Use only metric tools on metric hardware. Other tools that do not fit properly can slip and cause injury.
	CAUTION: Right hand and left hand sides of the implement are determined by facing in the direction the implement will travel when going forward (see fig. 2).

	- Warranty Information
	- Model and Serial Number ID

	2 - SAFETY PRECAUTIONS
	- Preparation
	- Starting and Stopping
	- Messages and Signs

	3 - OPERATION
	- Operational Safety
	CAUTION: Our machines are designed considering safety as the most important aspect and are the safest available in today’s market. Unfortunately, human carelessness can override the safety features built into our machines. Injury prevention and work s...

	- Pre-Operational Check
	CAUTION: Stand clear of bands when cutting as they could be under sufficient tension to cause them to fly loose. Take care in removing bands and wire. They often have extremely sharp edges and cut very easily.
	DANGER: Never trust the tractor hydraulics alone to support the machine. Never do any repairs or adjustments under the machine unless it is safely blocked.

	9
	- General Instructions for Use
	- Hopper Adjustment
	- Seed Hopper Calibration
	- Start Up
	DANGER: Never allow anyone around the Command Seeder when it is in operation.
	CAUTION: Before starting work, clear the area of any obstacles or foreign objects and make sure that the rear cultipacker locking pins have been removed (see fig. 5).
	Avoid working in reverse.
	DANGER: Never use the machine without first assuring all protective devices are properly installed.

	- Test Run
	- Working Speed
	- Headland Procedure
	NOTE: Best practice dictates that the machine be lifted no more than just enough to clear the ground.

	- Uneven Terrain
	DANGER: Be careful when operating tractor and machine over uneven ground to avoid rollover.

	- Transporting
	CAUTION: All operations of transport are to be done without the Command Seeder working and respecting all local traffic rules and regulations.
	Fig. 3
	Raise the machine 14" to 16" from the ground during transport.
	14"-16"



	4 - MAINTENANCE
	DANGER: Stop engine, lock parking brake and remove key before performing any service or maintenance.
	Never rely on the tractor lift system. Install blocks or stands under the implement deck to prevent it from falling.
	Always use personal protection devices, such as glasses or gloves when performing maintenance.
	Keep fingers out of slots to prevent injury.
	- Maintenance Safety
	- Service
	Seed hopper clean out:
	Whenever the hopper is used for fertilizer spreading it is extremely important to carefully clean out the hopper and wash the machine with hot water. Do not  forget that fertilizer is highly corrosive and should be not left in the hopper...
	Hourly or whenever an obstacle is hit:
	Every 8 hours:
	Every 25 hours:
	Every 50 hours:


	5 - TROUBLESHOOTING
	WARNING: Be sure tractor engine is off, parking brake is locked, and key is removed before making any adjustments.


